
DRAFT

PRELIMINARY OFFICIAL STATEMENT 
Dated:  ________, 2014 

 
Ratings:  Moody’s:   “Aa2” 
Standard & Poor’s:   “AA” 

Fitch:   “AA-” 
(See “OTHER RELEVANT INFORMATION – Ratings”) 

NEW ISSUE −−−− Book-Entry-Only 
 
Delivery of the Bonds (as defined below) is subject to the receipt of the opinion of McCall, Parkhurst & Horton L.L.P., Bond Counsel, to the effect that, assuming 
continuing compliance by the City (as defined below) with certain covenants contained in the Twenty-Third Supplement described herein, interest on the Bonds will be 
excludable from gross income for purposes of federal income taxation under existing law, subject to the matters described under “TAX MATTERS” herein, including the 
[...]
Reclamation Initiative for nearly twenty years to develop facilities and processes to make treated wastewater effluent 
available for irrigation and cooling processes.  The City established operating and capital funds for a Reclaimed Water 
Utility in addition to the Water and Wastewater operating and capital funds during fiscal year 2013.  See “COMBINED 
WATER AND WASTEWATER SYSTEM INFORMATION – Water Reuse Facilities” in this document. 
 
The City has previously acquired the systems and assets of eleven WCIDs. The City has paid off and canceled the 
bonded indebtedness of all of these WCIDs.  The Texas Commission on Environmental Quality (“TCEQ”) is 
empowered to grant the City a certificate of convenience and necessity to provide water and wastewater service to retail 
customers outside the City’s boundaries.  The City is not required to obtain such a certificate.  References to the TCEQ 
in this Official Statement are intended to include agencies whose duties and responsibilities have been assumed by the 
TCEQ. 
 
Water Supply 
 
In 1888, City leaders campaigned successfully for the first Austin Dam across the Colorado River, which was completed 
early in 1893.  In 1934, a $4,500,000 loan and grant was obtained from the Public Works Administration to complete the 
Buchanan Dam.  The Lower Colorado River Authority (“LCRA”) finished the dam (which is 150 feet high, 11,000 feet 
long), and the lake it forms is thirty-two miles long and two miles wide, covering 22,000 surface acres. 



DRAFT

 

 19

Since that time, a stairway of lakes was created by building five additional dams, giving the area 150 miles of lakes.  Tom 
Miller Dam is within the City limits, and forms Lake Austin, which covers 1,590 surface acres; Mansfield Dam, the fifth 
largest masonry dam in the world, impounds Lake Travis, encompassing up to approximately 19,300 acres of surface 
area at the full conservation pool elevation of 681 feet MSL; Starcke Dam creates Lake Marble Falls, which spreads over 
900 acres; Lake Lyndon B. Johnson, held by Alvin Wirtz Dam, has an area of 6,300 acres; and Roy Inks Dam forms Inks 
Lake, with a surface of 900 acres. The City owns Tom Miller Dam and has leased it to LCRA through December 31, 
2050.  The other dams are owned by LCRA. 
 
The combined storage capacity of the six lakes is around 3,300,000 acre-feet of water, or more than a trillion gallons.  
Approximately 800,000 acre-feet of this capacity are reserved for flood control.  Of the six dams on the Colorado River, 
two form major impounding reservoirs for the control of flood water; however, Mansfield Dam is the only designated 
flood control structure.  The combined storage capacity of Lakes Travis and Buchanan, the two major water supply 
storage reservoirs upstream of Austin and managed by LCRA, is approximately 2 million acre-feet. 
 
The City has also constructed Longhorn Dam on the Colorado River just downstream of Lady Bird Lake, and Decker 
Dam on Decker Creek, a tributary of the Colorado River that joins the river downstream of Longhorn Dam.  Lady Bird 
Lake, which has a permitted capacity of approximately 3,500 acre-feet, is created by Longhorn Dam.  Decker Dam 
creates Lake Walter E. Long, which has a permitted capacity of approximately 34,000 acre-feet. 
 
United States Geological Survey (“USGS”) records at Austin gauging station No. 08158000 show the following flows for 
the water year (October 1 through September 30): 
 

1987 – 3,399,000 Acre Feet 1996 –    758,300 Acre Feet 2005 – 1,077,031 Acre Feet 
1988 –    834,000 Acre Feet 1997 – 3,013,512 Acre Feet 2006 –    528,785 Acre Feet 
1989 –    667,900 Acre Feet 1998 – 1,313,831 Acre Feet 2007 – 2,155,974 Acre Feet 
1990 –    692,300 Acre Feet 1999 –    803,240 Acre Feet 2008 –    621,526 Acre Feet 
1991 –    829,700 Acre Feet 2000 –    627,370 Acre Feet 2009 –    584,735 Acre Feet 
1992 – 5,419,000 Acre Feet 2001 – 1,371,435 Acre Feet 2010 –    798,517 Acre Feet 
1993 –    978,000 Acre Feet 2002 – 1,674,985 Acre Feet 2011 –    670,104 Acre Feet 
1994 –    708,200 Acre Feet 2003 – 1,017,294 Acre Feet 2012 –    212,849 Acre Feet 
1995 –    896,700 Acre Feet 2004 –    928,065 Acre Feet    2013 –    210,530 Acre Feet 

 
Using the last twenty-seven years from 1987-2013, the average flow was 1,214,551 acre-feet per year.  (Note:  As a result 
of drought conditions, the water year 2012 and 2013 flows of 212,849 and 210,530 acre feet (approximately 69 billion 
gallons), respectively, are atypical.  A key reason for the lower amount of flow is that years 2012 and 2013 are the first 
and second years that, in accordance with TCEQ approval, most interruptible stored water was not released by LCRA 
from Lakes Travis and Buchanan for downstream farming operations).  This gauging station is located on the Colorado 
River downstream of Longhorn Dam and downstream of the City of Austin intakes. 
 
Water Rights.  The City holds independent rights to impound, divert and use the waters of the Colorado River and its 
tributaries, and additional rights to such water pursuant to agreements with LCRA. 
 
The City’s independent water rights have been adjudicated before the TCEQ in accordance with the Water Rights 
Adjudication Act, Texas Water Code, Section 11.301, et seq.  The City’s rights, as determined by the TCEQ, are set forth 
in the Final Determination of all claims of Water Rights in the Lower Colorado River Segment of the Colorado River 
Basin issued by the TCEQ on July 29, 1985.  Both the City and LCRA appealed the Final Determination, seeking 
additional rights and contesting the rights awarded to each other, in a proceeding styled In Re: The Exceptions of the Lower 
Colorado River Authority and the City of Austin to the Adjudication of Water Rights in the Lower Colorado River Segment of the 
Colorado River Basin, Cause No. 115,414-A-1 in the District Court of Bell County, Texas, 264th Judicial District (“Cause 
No. 115,414-A-l”). 
 
The City and LCRA entered into a Comprehensive Water Settlement Agreement (the “Settlement Agreement”) in 
settlement of Cause No. 115,414-A-1 on December 10, 1987.  The Settlement Agreement generally improves the 
independent water rights of both the City and LCRA.  Such rights for the City include: the rights to maintain Tom Miller 
Dam and Lake Austin, Longhorn Dam and Lady Bird Lake, and Decker Dam and Lake Walter E. Long; the right to 
divert and use 272,403 run of the river acre-feet of water per year from Lake Austin and Lady Bird Lake for municipal 
purposes; the right to divert and circulate an unlimited amount of water per year from Lady Bird Lake for industrial 



DRAFT

 

 20

purposes so as to consumptively use not to exceed 24,000 acre-feet per year; the right to divert and circulate water from 
Lake Walter E. Long for industrial (cooling) purposes so as to consumptively use not to exceed 16,156 acre-feet per 
year; and the right to divert and use water through Tom Miller Dam for the generation of hydroelectric power. LCRA’s 
independent water rights, as determined by the TCEQ, include the rights to maintain Lakes Travis and Buchanan and to 
divert and use water therefrom.  Pursuant to the Settlement Agreement and the final judgment in Cause No. 
115,414-A-1, certain other pending water-related disputes between the City and LCRA were settled.  LCRA was granted 
an option to acquire up to a 50% undivided interest in the City’s proposed Water Treatment Plant No. 4 (discussed 
under “Water Treatment Plants” below and referred to as “WTP No. 4”).  The District Court issued a final judgment 
consistent with the Settlement Agreement.  Certificates of Adjudication have been issued by the TCEQ. 
 
Pursuant to previous agreements between the City and LCRA, LCRA has agreed to supply the City additional water 
from storage in Lakes Travis and Buchanan and other sources.  The City also has leased Tom Miller Dam, and the City’s 
right to divert and use water for the generation of hydroelectric power through Tom Miller Dam, to LCRA.  The 
Settlement Agreement provided for the City to receive water from Lake Travis for WTP No. 4, and for additional water 
for municipal and other purposes of use downstream of Lake Travis. 
 
The City and LCRA executed the First Amendment to the Settlement Agreement (the “First Amendment”) on 
October 7, 1999.  This First Amendment extends the existing Settlement Agreement through the year 2050, and gives 
the City a 50-year assured water supply by providing additional water from the Highland Lakes system, a chain of lakes 
formed on the Colorado River that includes Lake Travis, Lake Austin and Lady Bird Lake, and other sources.  
Additionally, the First Amendment includes an option for the City to renew the Settlement Agreement through the year 
2100.  The City paid a discounted amount of $100.0 million to the LCRA as part of the First Amendment contract 
provisions.  The $100.0 million payment to LCRA included compensation for the following terms: 
 

− Pre-paid reservation fee for an additional 75,000 firm acre-feet of water supply, which increased the City’s total 
water supply from 250,000 firm acre-feet to 325,000 firm acre-feet per year for the additional 50-year period with an 
option to renew for another additional 50-year period. 

− Pre-paid water use charges that would be paid by the City for water use above 150,000 firm acre-feet up to 201,000 
firm acre-feet. 

 
Under the terms of the First Amendment, the Water and Wastewater System will begin annual payments to LCRA for 
raw water diverted in excess of 150,000 acre-feet once the Water and Wastewater System’s average annual diversions for 
two consecutive years exceed 201,000 acre-feet, which is unlikely to occur prior to 2030.  The First Amendment also has 
numerous other provisions that benefit the City.  Also, a legal issue regarding the building of WTP No. 4 was settled.  
LCRA’s option to acquire up to 50% of the WTP No. 4 lapsed on January 1, 2000.  All sections of the 1987 Settlement 
Agreement related to WTP No. 4 were deleted as part of the First Amendment.  The First Amendment provides for 
mutual release of the City and LCRA from any claims or causes of action relating to the delayed construction of WTP 
No. 4. 
 
Water Treatment Plants 
 
Austin Water Utility has two water treatment plants (Davis and Ullrich) which have a combined rated capacity of 285 
million gallons per day (“mgd”).  These water treatment plants have a combined clear well storage capacity of 35 million 
gallons on site.  In September 2008, the City decommissioned a third water treatment plant, the 80-year old Green Water 
Treatment Plant, which had reached the end of its functional life. 
 
Austin Water Utility water distribution system includes approximately 3,714 miles of water mains of varying diameters, 
29 major distribution storage facilities with a storage capacity of approximately 167 million gallons, 26,158 City 
maintained fire hydrants, and 41 booster pump stations. 
 
The City receives its water supply from the Colorado River through the two water treatment plants.  The Davis Plant 
and the Ullrich Plant both take water from Lake Austin. 
 
The Davis Water Treatment Plant, located at Mount Bonnell Road and West 35th Street, has a rated capacity of 118 
mgd. The plant is of conventional design, with rapid mix basins, flocculation basins, sedimentation basins, gravity filters, 
clearwell storage, raw water, system chlorine disinfection, and finished water pumping stations.  The plant was 
constructed in 1954 and expanded in 1963, 1975 and 1986. 



DRAFT

 

 21

The Ullrich Water Treatment Plant, located on a site south of Red Bud Trail and Forest View Drive, has a rated capacity 
of 167 mgd.  The existing plant facilities consist of an intake and raw water pumping station, raw water transmission 
main, seven upflow-solids contact clarifiers, eighteen filters, chlorine disinfection, clearwell reservoirs, high service and 
medium service pumping stations, and sludge handling facilities.  A 67 mgd upgrade to the Ullrich Plant was completed 
in 2006.  This expansion increased the rated capacity of the plant from 100 mgd to 167 mgd. 
 
WTP No. 4 is under construction and is on schedule to be in service in 2014.  Located in northwest Austin, WTP No. 4 
will draw its water from Lake Travis.  To meet projected needs, the construction will add initial capacity of 50 mgd with 
expansion capability up to 300 mgd with future phases.  Funding for the construction of WTP No. 4 comes from a 
combination of cash transferred from the operation fund and Commercial Paper Obligations. 
 
Water Use Management Plan 
 
Austin Water Utility has both a water conservation plan and a drought contingency plan, as required in Texas for large 
municipal water suppliers. Austin’s Water Conservation Plan details incentive programs, educational efforts and 
regulations designed to reduce both peak and average day water use. Austin’s Drought Contingency Plan (DCP) outlines 
the City’s response to emergency demand or supply conditions. In addition to year-round prohibitions against water 
waste and a mandatory watering schedule that allows not more than twice per week for outdoor irrigation, the plan calls 
for more restrictive stages if combined storage levels in the Highland Lakes fall below certain levels, or if daily pumpage 
exceeds limits established by the Austin Water Utility Director. Watering times and days are further limited, and 
restrictions are placed on discretionary water uses such as ornamental fountains and vehicle washing. Water use 
restrictions are codified in Austin’s City Charter, Chapter 6-4, which was revised by the Austin City Council on August 
16, 2012. Through these strategies, Austin Water Utility is striving to continue strengthening conservation efforts while 
also protecting the City’s urban landscape and tree canopy.  
 
For the majority of time since September 2011, Austin has been in Stage 2 watering restrictions, which, among other 
measures, limits lawn watering to no more than one day per week. In accordance with Austin’s DCP, Stage 2 
implementation was triggered in response to the combined storage of water supply in lakes Travis and Buchanan 
dropping to 900,000 acre-feet (AF) in late summer 2011. If it should become necessary, Austin is prepared to implement 
Stage 3 restrictions, which, in accordance with its DCP, are considered if lakes Travis and Buchanan reach a combined 
storage volume of 600,000 AF. In Stage 3, one-day-per-week watering is allowed but watering hours are further 
restricted compared to Stage 2 and other restrictions apply.  
 
Stage 3 restrictions have an estimated impact of a $30 million reduction in revenues that the proposed drought rate 
design would recover.  
 
Inclining block rates, implemented April 1, 1994, are designed to promote water conservation by single family residential 
customers; it is believed that Austin has one of the highest rates in the country for customers using more than 20,000 
gallons per month. Seasonal rates implemented in 2000 for commercial and multifamily customers are also designed to 
promote water conservation. Also see “COMBINED WATER AND WASTEWATER SYSTEM INFORMATION – 
Water Reuse Facilities” in this document. 
 
 
 
 
 
 

[The remainder of this page is intentionally left blank.] 
  



DRAFT

 

 22

Water Storage and Pumping Facilities 
 

In addition to the water treatment plants, the City owns and operates the following storage facilities and major water 
pump stations as part of the Water and Wastewater System. 
 

North System  
Total Storage Capacity 
(Millions of Gallons) 

Firm Pumping Capacity 
(Gallons per Minute) 

 Anderson Mill (1) 3 n/a 
 Avery Ranch (1) 3 n/a 
 Capital of Texas (1) 0.5 n/a 
 East Austin  12 37,800 
 Forest Ridge  3 8,000 
 Four Points (1) (Elevated) 1 n/a 
 Four Points (Ground) 7 7,800 
 Guildford Cove 0.275 1,000 
 Howard Lane 1 10 50,000 
 Howard Lane 2 10 See above 
 Jollyville 11 49,800 
 Lookout Lane  0.3 800 
 Martin Hill (1) 34 n/a 